

BSP HEALTH APPROVED MEDICATION LIST

BSP HEALTH APPROVED MEDICATION LIST

Note:

1. All medicines we can also dispense up to 1 month supply per prescription per visit per month
2. If the form of medication prescribed is not in the BSPH AML or not available, the pharmacist may use his/her discretion dispense the preferred medicine to a top of cost up to \$5.00 e.g. medicine form prescribed is elixir but only tablets available.
3. Wherever possible dispense Generic Medicines.
4. For Acute Conditions please supply for a maximum of 2 weeks only.
5. A fee of 45 cents would be charged for every medication dispensed on a doctor's prescription.

		Drug Name	Form	Strength	Price per tab/mL	Comments
1. Analgesics, Antipyretics and Related Agents						
1.1	Non Opioids	Aspirin (Disprin)	tab	300mg	\$ 0.17	
		Colchicine* (Colgout)	tab	500mcg	\$ 0.20	
		Ibuprofen (Advil 24's)	tab	200mg	\$ 0.53	
		Ibuprofen (Brufen)	tab	400mg	\$ 0.07	
		Ibuprofen Elixir (Nurofen 3m-9y oran)	elixir	100mg/5ml	\$ 19.22	100mL
		Indomethacin (Indocid)	cap	25mg	\$ 0.32	
		Paracetamol (panamax)	tab	500mg	\$ 0.06	
		Paracetamol (Panadol)	tab	500mg	\$ 0.27	
		Paracetamol (Panamax)	elixir	120mg/5ml	\$ 9.38	100mL

BSP HEALTH APPROVED MEDICATION LIST

	Paracetamol (Panadol)	elixir	24mg/1ml	\$	19.91	100mL
	Paracetamol DS (Panamax)	elixir	240mg/5ml	\$	13.70	200mL
	Paracetamol (Panadol)	elixir	240mg/5mL	\$	23.61	100mL
	Panadol Drops	liq	100mg/mL	\$	12.11	20mL
	Panadeine Forte	tab	500mg/30mg	\$	0.59	
	Codalgin Forte	tab	500mg/ 30mg	\$	0.27	
	APH Cold & Flu + Cough Relief PE	cap		\$	13.40	24's
	Diclofenac/Paracetamol (Dipara)	tab	500mg/50mg	\$	0.24	
	Piroxicam (feldene)	cap	20mg	\$	1.86	
	Diclofenac (voltaren ec)	tab	50mg	\$	0.44	
	Diclofenac (APO)	tab	75mg	\$	0.16	
	Diclofenac (Apo)	tab	100mg	\$	0.18	
	Diclofenac (Voltaren supp)	supp	100mg	\$	1.57	
	Mefenamic Acid (Ponstan)	cap	250mg	\$	0.63	
	Naproxen (Naprosyn)	tab	250mg	\$	0.35	
	Naproxen (Naprosyn)	tab	500mg	\$	0.50	
	Ketoprofen (Oruvail)	cap	200mg	\$	1.48	

BSP HEALTH APPROVED MEDICATION LIST

		Celecoxib (Gen Rx)	cap	200mg	\$	0.69	
		Celecoxib (Gen Rx)	cap	100mg	\$	0.38	
		Meloxicam (mobic)	tab	7.5mg	\$	0.77	
		Meloxicam (melox)	tab	15mg	\$	0.19	
		Aceclofenac (Stalace)	tab	100mg	\$	0.16	
		Aceclofenac+Paracetamol (Moby A)	tab	100mg/325mg	\$	0.19	
		Paracetamol SR (Pa-12)	tab	1000mg	\$	0.69	
		Allopurinol (zyloprim)	tab	100mg	\$	0.12	
		Allopurinol (zyloprim)	tab	300mg	\$	0.45	
2. Antiallergics and drugs used in Anaphylaxis							
		Dexamethasone	tab	500mcg	\$	0.16	
		Dexamethasone	tab	4mg	\$	0.32	
		Prednisolone (panafcort)	tab	5mg	\$	0.14	
		Prednisolone (APO)	tab	20mg	\$	0.20	
		Prednisolone (panafcort)	tab	25mg	\$	0.59	
		Prednisolone (redipred)	Elixir	5mg/ml	\$	21.02	per 30ml

BSP HEALTH APPROVED MEDICATION LIST

		Promethazine (Phenergan)	tab	10mg	\$	0.60	
		Promethazine (Phenergan)	tab	25mg	\$	0.76	
		Promethazine (Phenergan)	elixir	1mg/ml	\$	25.16	per 100mL
	Non drowsy antihistamine	Loratadine (lora-tab)	tab	10mg	\$	1.24	
		Loratadine (lorfast)	elixir	5mg/ml	\$	7.64	per 120mL
		Cetirizine (Atrizin)	syrup	5mg/5mL	\$	9.78	per 60mL
		Cetirizine (Zyrtec)	tab	10mg	\$	0.17	
3. Antiepileptics – Maintenance dosage not covered. Only initial supply upon firstdiagnosis is covered (1 month only)							
	Antiepileptics	Carbamazepine (tegretol)	tab	200mg	\$	0.45	
		Phenobarbitone	tab	30mg	\$	0.14	
		Phenytoin (Dilantin)	cap	100mg	\$	0.67	
		Sodium Valproate (epilim)	elixir	200mg/5ml	\$	52.14	per 300mL
		Sodium Valproate (epilim ec)	tab	200mg	\$	0.27	
		Clonazepam (paxam)	tab	0.5mg	\$	0.23	
		Pregabalin (pfizer)	cap	75mg	\$	0.24	

BSP HEALTH APPROVED MEDICATION LIST

		Gabapentin (APO)	cap	100mg	\$	0.10	
		Gabapentin (Neurontin)	cap	300mg	\$	0.37	
4. Anti-infective Drugs							
4.1	Intestinal Anthelmintics	Mebendazole (vermox)	tab	100mg	\$	0.20	
		Mebendazole (vermox)	susp	100mg/5mL	\$	3.00	per 30mL
		Pyrantel Embonate	elixir	50mg/1ml	\$4.00		10mL
		Albendazole	tab	400mg	\$3.00		
		Albendazole (almex)	susp	200mg/5mL	\$	3.90	per 10mL
	Antibiotics	Amoxicillin (alphamox)	cap	500mg	\$	0.44	
		Amoxicillin (alphamox)	cap	250mg	\$	0.30	
		Amoxil	susp	125mg/5ml	\$	8.10	per 100mL
		Amoxil	susp	250mg/ 5ml	\$	8.76	per 100mL
		Amoxicillin/Clavulanic acid (augmentin)	tab	500mg/125mg	\$	0.49	
		Amoxicillin/Clavulanic acid (augmentin duo forte)	tab	875mg/125mg	\$	3.41	

BSP HEALTH APPROVED MEDICATION LIST

		Amoxicillin/Clavulanic acid (Curam)	susp	250mg/ml	\$	7.64	per 100mL
		Amoxicillin/Clavulanic acid (Augmentin)	susp	125mg/5ml	\$	12.76	per 100mL
		Flucloxacillin (ATH)	susp	250mg/5mL	\$	11.79	per 100mL
		Flucloxacillin (ATH)	susp	125mg/5mL	\$	1.00	per 100mL
		Flucloxacillin (staphylex)	cap	250mg	\$	0.69	
		Flucloxacillin (staphylex)	cap	500mg	\$	1.43	
		Penicillin-V * (Cilicaine)	cap	250mg	\$	0.13	
		Penicillin-V (Cilicaine)	cap	500mg	\$	0.33	
		Penicillin-V (AFT)	susp	250mg/ 5ml	\$	13.31	per 100mL
		Penicillin-V (AFT)	susp	125mg/5mL	\$	9.86	per 100mL
		Clarithromycin (APO)	tab	250mg	\$	1.03	
		Metronidazole (flagyl)	tab	200mg	\$	0.57	
		Metronidazole (metronide)	tab	400mg	\$	0.53	
		Nitrofurantoin (nifuran)	tab	50mg	\$	0.74	
		Nitrofurantoin (nifuran)	tab	100mg	\$	1.25	
		Metronidazole (flagyl)	susp	200mg/5mL	\$	39.93	per 100mL

BSP HEALTH APPROVED MEDICATION LIST

	Cefaclor (ranbaxy)	cap	250mg	\$	0.82	
	Cefaclor SR (GH)	tab	375mg	\$	1.39	
	Ciprofloxacin (cipflox)	tab	500mg	\$	0.26	
	Ciprofloxacin (cipflox)	tab	250mg	\$	0.27	
	Norfloxacin (noroxin)	tab	400mg	\$	0.70	
	Tinidazole	tab	500mg	\$0.25		
	Roxithromycin (APO)	tab	150mg	\$	0.99	
	Roxithromycin (APO)	tab	300mg	\$	2.16	
	Cephalexin (keflex)	cap	250mg	\$	0.63	
	Cephalexin (keflex)	cap	500mg	\$	0.96	
	Cephalexin (keflex)	susp	125mg/ 5ml	\$	13.80	per 100mL
	Cephalexin (keflex)	susp	250mg/5mL	\$	21.01	per 100mL
	Cefaclor (ceclor)	susp	125mg/5mL	\$	38.04	per 100mL
	Cefaclor (ceclor)	susp	250mg/ 5ml	\$	38.51	per 75mL
	Bacitracin/Neomycin/polymyxin (nebanol plus)	cream	N/A	\$	5.58	
	Antiseptic (savlon)	cream	N/A	\$	6.50	30g pack
	Mupirocin (mupir)	oint	2% w/w	\$	5.76	

BSP HEALTH APPROVED MEDICATION LIST

		Ceftriaxone IV	inj	1g	\$	15.00	
5. Other Anti Infectives							
	Antibacterial						
		Co-trimoxazole* (septran)	tab	400/80mg	\$	0.08	
		Co-trimoxazole (resprim forte)	tab	800/160mg	\$	0.81	
		Co-trimoxazole (deprim)	susp	240mg/5ml	\$	10.71	per 100mL
		Doxycycline (doxine)	tab	100mg	\$	0.47	
		Erythromycin (eryc)	cap	250mg	\$	1.16	
		Erythromycin (e-mycin)	tab	400mg	\$	0.61	
		Erythromycin (e-mycin)	susp	200mg/5ml	\$	19.61	per 100mL
		Trimethoprim (trirpim)	tab	300mg	\$	3.14	
5:01	Antiviral	Acyclovir (lovir)	tab	200mg	\$	0.25	
		Acyclovir (lovir)	tab	400mg	\$	0.34	
		Acyclovir (lovir)	tab	800mg	\$	0.60	
5.2	Antifungal	Griseofulvin	tab	125mg	\$0.60		
		Griseofulvin* (dermofulvin forte)	tab	500mg	\$	0.22	

BSP HEALTH APPROVED MEDICATION LIST

		Ketoconazole (Funginil-K)	tab	200mg	\$	0.13	
		Nystatin (Nilstat)	susp	100,000u/ml	\$	8.11	per 24mL
		Kenalog (Triamcinolone)	oral gel	1mg/mL	\$	22.14	5g pack
		Fluconazole (1's-mylan)	cap	150mg	\$	3.86	per capsule
		Itraconazole (Itrazole)	cap	100mg	\$	1.02	
		Terbinafine (deolate)	tab	250mg	\$	0.45	
6. Antimigraine drugs (long term – only initial supply upon first diagnosis is covered (1month only))							
		Aspirin (disprin)	tab	300mg	\$	0.17	
		Metoclopramide (maxolon)	tab	10mg	\$	0.27	
		Paracetamol (panamax)	tab	500mg	\$	0.06	
		Cafergot	tab	1mg	\$	1.03	
		Sandomigran	tab	0.5mg	\$	0.53	
		Propranolol (Inderal)	tab	10mg	\$	0.45	
		Propranolol (Inderal)	tab	40mg	\$	0.46	
		Sumatriptan (APO)	tab	50mg	\$	0.91	

BSP HEALTH APPROVED MEDICATION LIST

7. Anti-anemia Drugs (long term – only initial supply upon first diagnosis is covered (1month only))						
		Ferrous Sulphate	tab	200mg	\$0.20	
		Ferrous Sulphate (SR) (ferrograd)	tab	325mg	\$ 0.23	
		Ferrous Fumarate (Ferro-tab)	tab	200mg	\$ 0.10	
		Fefol	cap		\$ 0.41	
		Folic Acid (APO)	tab	5mg	\$ 0.08	
8. Anti-coagulants and Antagonists (long term – only initial supply upon first diagnosis covered (1 month only))						
		Warfarin Sodium*(Marevan)	tab	5mg	\$ 0.41	
		Warfarin Sodium*(Marevan)	tab	3mg	\$ 0.38	
		Warfarin Sodium*(Marevan)	tab	1mg	\$ 0.37	
9. Antithrombotic Drugs. Only initial supply upon first diagnosis is covered (1 month only)						
		Aspirin (mayne pharma)	tab	100mg	\$ 0.06	
		Aspirin (disprin)	tab	300mg	\$ 0.17	
		Clopidogrel (clopid)	tab	75mg	\$ 0.24	
		Clopidogrel + Aspirin (Odrel Plus)	tab	75mg/75mg	\$ 0.40	
10. Antianginal Drugs						

BSP HEALTH APPROVED MEDICATION LIST

		Glyceryl Trinitrate (nitrolingual)	spray	0.4mg/spray	\$	15.00	1 pack
		Atenolol (APO)	tab	50mg	\$	0.16	
		IsosorbideMononitrate (duride)	tab	60mg	\$	0.32	
		Propranolol (nderal)	tab	40mg	\$	0.46	
		Verapamil (isoptin)	tab	40mg	\$	0.24	
		Nicorandil (Ikorel)	tab	10mg	\$	0.58	
		Ivabradine (Coralan)	tab	5mg	\$	2.42	
11. Antiarrhythmic Drugs							
		Verapamil (isoptin)	tab	40mg	\$	0.24	
		Digoxin* (LANOXIN)	tab	250mcg	\$	0.15	
		Digoxin* (LANOXIN)	tab	62.5mcg	\$	0.07	
12. Antihypertensive Drugs							
		Atenolol (APO)	tab	50mg	\$	0.16	

BSP HEALTH APPROVED MEDICATION LIST

	Hydrochlorothiazide (Dithiazide)	tab	25mg	\$	0.43	
	Telmisartan (APO)	tab	40mg	\$	0.26	
	Telmisartan (APO)	tab	80mg	\$	0.75	
	Metoprolol (sandoz)	tab	50mg	\$	0.24	
	Metoprolol CR (betaloc CR)	tab	47.5mg	\$	0.29	
	Carvedilol (sandoz)	tab	6.25	\$	0.23	
	Hydralazine (Alphapress)	tab	25mg	\$	0.17	
	Enalapril (Malean)	tab	5mg	\$	0.21	
	Enalapril (Malean)	tab	10mg	\$	0.19	
	Methyldopa (hydopa)	tab	250mg	\$	0.33	
	Nifedipine (adefin)	tab	10mg	\$	0.39	
	Nifedipine-SR (Nyefax)	tab	20mg	\$	0.34	
	Amlodipine (sandoz)	tab	5mg	\$	0.13	
	Amlodipine (sandoz)	tab	10mg	\$	0.23	
	Losartan + HCTZ (arr)	tab	50/12.5mg	\$	0.26	
	Losartan (actavis)	tab	25mg	\$	0.08	
	Losartan (actavis)	tab	50mg	\$	0.09	

BSP HEALTH APPROVED MEDICATION LIST

13. Drugs used in Heart Failure						
		Digoxin* (lanoxin)	tab	62.5mcg	\$	0.07
		Digoxin* (lanoxin)	tab	250mcg	\$	0.15
		Bisoprolol (UK)	tab	10mg	\$	0.16
		Simvastatin (mylan)	tab	10mg	\$	0.04
		Simvastatin (APO)	tab	20mg	\$	0.24
		Simvastatin (APO)	tab	40mg	\$	0.36
		Atorvastatin (LIPITOR)	tab	10mg	\$	0.22
		Atorvastatin (LIPITOR)	tab	20mg	\$	0.31
		Atorvastatin (LIPITOR)	tab	40mg	\$	0.43
14. Antifungal Agents						
		Econazole (PEVARYL)	cream	1%	\$	19.88
		Whitfields (stal)	oint		\$	7.09
		Neomycin (Neomy)	oint		\$	0.46
		Neomycin (hovid)	cream	0.50%	\$	4.72
		Tolnaftate (tinex)	cream	1%	\$	9.29
		Ketoconazole (Funginil-K)	cream	2%	\$	4.33
		Miconazole	cream	2%	\$	3.46

BSP HEALTH APPROVED MEDICATION LIST

		Clotrimazole (clomazol)	cream	1%	\$	3.46	20g pack
		Miconazole (Daktarin)	Tincture	2%	\$	31.52	30mL pack
		Silver Sulfadiazine (burnsil)	cream	1%	\$	4.08	25g pack
15 .Anti-inflammatory and Anti-pruritic Drugs							
		Betamethasone (beta)	cream	0.10%	\$	11.50	50g pack
		Betamethasone(beta)	oint	0.1% w/w	\$	11.43	50g pack
		Betamethasone (beta)	Scalp application	0.10%	\$	26.78	100mL pack
		Calamine (PSM)	lotion		\$	8.58	100mL pack
		Hydrocortisone (cortic DS)	cream	1%	\$	7.00	30g pack
		Hydrocortisone (cortic DS)	oint	1%	\$	8.67	30g pack
		Dermol	cream	0.05% w/w	\$	8.00	30g pack
		Dermol	oint	0.05%	\$	8.00	30g pack
		Scaboma	cream	1%	\$	5.67	25g pack
		Scaboma	lotion	1%	\$	9.58	100mL pack
		Benzyl Benzoate (Benzemul)	lotion	25% w/v	\$	11.72	200mL pack
		Permethrin (Lyderm)	cream	5%	\$	16.41	30g pack
		Permethrin (noscab)	cream	5%	\$	3.47	25g pack
		Haemorrhoid Relief Oint (care)	oint		\$	13.86	25g pack

BSP HEALTH APPROVED MEDICATION LIST

		Hydrocortisone+ Cinchocaine(Proctosedyl)	oint		\$	29.89	15g pack
		Hydrocortisone+ Cinchocaine(Proctosedyl)	supp		\$	33.08	pack of 12's
		Ultraproct	oint		\$	21.66	30g pack
		Ultraproct	supp		\$	12.29	pack of 12's
		Mupirocin (Bactroban)	cream	2% w/w	\$	51.36	15g pack
16 .Keratoplastic and Keratolytic Agents							
		Coal tar	oint(combination)	EgoPsoryl TA	\$	20.29	30g pack
17. Scabicides and Pediculicides							
		Benzyl Benzoate (Benzemul)	lotion	25% w/v	\$	11.72	200mL pack
	One dose only	Permethrin (noscab)	cream	5%	\$	3.47	25g pack
18. Other Dermatological Preparations							
		Magnesium Sulphate	paste	47.76 % w/w,	\$	12.52	80g pack
19. Diuretics. Only initial supply upon first diagnosis is covered (1 month only)							
		Acetazolamide (diamox)	tab	250mg	\$	0.56	
		Frusemide (lasix)	tab	40mg	\$	0.17	
		Frusemide (Urex forte)	tab	500mg	\$	0.59	

BSP HEALTH APPROVED MEDICATION LIST

		Hydrochlorothiazide (dithiazide)	tab	25mg	\$	0.43	
		Spirolactone (aldactone)	tab	25mg	\$	0.50	
20. Gastrointestinal Drugs							
	Antacids and Other Related Drugs						
		Magnesium Trisilicate (alusil)	mixt		\$	5.12	
		Gaviscon (paki)	susp		\$	3.07	120mL
		Gaviscon	tab	Pack of 48	\$	21.03	
		Pantoprazole (somac)	tab	20mg	\$	0.22	
		Pantoprazole (somac)	tab	40mg	\$	0.36	
		Omeprazole (act)	cap	20mg	\$	0.12	
		Esmoprazole (nexium 28's)	tab	20mg	\$	0.79	
		Gastrogel	susp		\$	22.85	500mL
		Mylanta Chew (ori)	tabs		\$	8.44	24's
		Mylanta chew (DS)	tab		\$	13.07	24's

BSP HEALTH APPROVED MEDICATION LIST

		Lansoprazole (lanzol)	cap	15mg	\$	0.17	
		Lansoprazole (lanzol)	cap	30mg	\$	0.18	
21. Antiemetic Drugs							
		Prochlorperazine (stemetil)	tab	5mg	\$	0.66	
		Promethazine (phenergan)	tab	10mg	\$	0.59	
		Metoclopramide (maxolon)	tab	10mg	\$	0.27	
		Metoclopramide (maxolon)	elixir	1mg/ml	\$	3.00	50mL
22. Anti-Inflammatory Drugs (long term use not covered)							
		Sulfasalazine (salazopyrin)	tab	500mg	\$	0.51	
		Methotrexate (trexate)	tab	2.5mg	\$	0.29	
		Methotrexate (trexate)	tab	10mg	\$	1.26	
		Hydroxychloroquine (plaquenil)	tab	200mg	\$	0.35	
23. Cathartic Drugs							
		Bisacodyl (lax)	supp	10mg	\$	10.32	pack of 10's
		Lactulose (laevolac)	solution	3.34g/5mL	\$	2.95	100mL
		Bisacodyl* (dulcolax)	supp	5mg	\$	7.45	pack of 5's
		Bisacodyl* (lax)	tab	5mg	\$	0.10	

BSP HEALTH APPROVED MEDICATION LIST

		Coloxyl (with Senna)	tabs		\$	6.14	pack of 30's
		Coloxyl	drops	100mg/ml	\$	15.44	30mL
24. Antidiarrhoeal Drugs							
		Diphenoxylate /Atropine (lomotil)	tab	2.5mg/25mcg	\$	0.65	
		Loperamide* (gastro-stop)	cap	2mg	\$	4.96	pack of 12's
		Oral Rehydration Salt (electral)	sachets		\$	0.76	each
25. Insulin and Other Antidiabetic Agents – Maintenance Dosage not covered. Only initial supply upon first diagnosis is covered (1 month only)							
		Glibenclamide (daonil)	tab	5mg	\$	0.19	
		Metformin (diaformin)	tab	500mg	\$	0.11	
		Glipita M(Sitagliptin+Metformin)	tab	50/500mg	\$	0.91	
		Glipita M (Sitagliptin+Metformin)	tab	50/1000mg	\$	0.96	
		Glipizide (minidiab)	tab	5mg	\$	0.14	
		Timolol (arr)	eye drop	0.25%	\$	5.96	
		Timolol (arr)	eye drop	0.50%	\$	5.43	
26. Gynaecological							

BSP HEALTH APPROVED MEDICATION LIST

		Clotrimazole Vag (clomazol) 6day	cream	1% w/w	\$	9.10	
		Clotrimazole Vag (canesten) 6 day	pessary		\$	36.63	
26.1. Topical Vaginal Drugs							
		Provera	Tab	10mg	\$	24.02	
		Norethisterone (primolut N paki)	tab	5mg	\$	8.51	
27. Anti-Asthmatic Drugs (discon't). Only initial supply upon first diagnosis is covered (1month only)							
		Flixotide	inhaler	250mcg	\$	89.22	
		Flixotide	inhaler	125mcg	\$	45.12	
		Salbutamol*	tab	4mg	0.01		
		Salbutamol (eng)	inhaler	100mcg	\$	10.11	
		Salbutamol (Ventolin)	elixir	2mg/5ml	\$	38.67	
		Salmeterol/Fluticasone (aroflo)	inhaler	125mcg	\$	36.57	
		Salmeterol/Fluticasone (aroflo)	inhaler	250mcg	\$	48.51	
		Atrovent	Inhaler	20 mcg/dose	\$	47.42	

BSP HEALTH APPROVED MEDICATION LIST

		Beclomethasone (decomit)	Inhaler	100mcg/dose	\$	11.82	
		Theophylline SR (nuelin)	tabs	250mg	\$	0.22	
		Theophylline SR (nuelin)	Tabs	300mg	\$	0.28	
28.							
Antihistamines							
		Promethazine (phenergan)	tab	10mg	\$	0.59	
Preparations correcting water, Electrolyte and acid base balance and others.							
		Oral Rehydration salts (enerlyte)	sachets		\$	7.64	packet
		Potassium Citrate	mixt	20%	\$	11.34	Bottle
		Potassium Chloride (span-K)	tab	600mg	\$	0.10	
29. ENT and Oropharyngeal Preparations							
		Cerumol	ear drop		\$	11.34	
		Chloramphenicol (chlorafast)	eye drop	0.50%	\$	7.25	
		Chloramphenicol (NZ)	eye oint	1% w/w	\$	8.67	
		Chloramphenicol (mb-chlor)	ear drop	5%	\$	3.95	

BSP HEALTH APPROVED MEDICATION LIST

	Kenacomb	ear drop	N/A	\$	16.55	
	Otodex	ear drop	N/A	\$	11.97	
	Betamethasone (betnesol)	eye/eardrops	0.10%	\$	3.95	
	Betamethasone neomycin (betnesol N)	eye/eardrops		\$	3.95	
	Tetracycline (novocin)	eye oint	0.01%	\$	3.95	
	Otrivin Adult	nasal spray	1%	\$	23.24	
	Otrivin Adult	Nasal drop		\$	13.91	
	Otrivin Children	Nasal drop		\$	28.02	
	Beconase	nasal spray	50mcg	\$	40.12	
	Gentamicin	eye/ear drop	0.3% w/v	\$	3.95	
	Ciprofloxacin (Teva)	Eye drop	0.3% w/v	\$	41.75	
	Ciprofloxacin (Ciloxan)	ear drop	0.3% w/v	100.08		
	Maxitrol	eye drop		\$	14.97	
	Maxitrol	eye oint		\$	17.88	
	Maxidex	eye drop		\$	14.93	
	Maxidex	eye oint		\$	19.45	
	Dorzolamide/timolol(Dortimopt)	eye drops	2%/0.5%	\$	11.81	5mL

BSP HEALTH APPROVED MEDICATION LIST

	Brimonidine (Alphagan)	eye drops	2mg/mL	\$	53.16	
	Ketorolac (acular)	eye drops	5mg/mL	\$	26.85	
	Diclofenac (Voltaren)	eye drops	1mg/mL	\$	52.02	
	Brimonidine/Timolol (Combigan)	eye drops	2mg/mL/5mg/mL	\$	67.82	
	Bimatoprost	eye drops	0.3mg/mL	\$	13.70	
	Olaptadine (Patanol)	eye drops	0.10%	\$	47.25	
	Travoprost (Travopt)	eye drops	0.04mg/mL	\$	24.21	
	Lodoxamide (Lomide)	eye drops	1mg/mL	\$	27.97	
	Latanoprost (Hysite)	eye drops	50mcg/mL	\$	10.24	
	Beconase	nasal spray	50mcg/dose	\$	40.11	bottle
30. Antispasmodic						
	Hyoscine (Buscopan)	Tablets	10mg	\$	0.36	
	Colimix	Susp		\$	6.00	per 60mL
	Infacol Drops			\$	32.79	per 55mL
	Spironolactone (aldactone)	Tab	25mg	\$	0.50	
	Frusemide (lasix)		40mg	\$	0.17	
	Frusemide (urex forte)	tab	500mg	\$	0.59	

BSP HEALTH APPROVED MEDICATION LIST

		Acetazolamide (diamox)	tab	250mg	\$	0.56	
31. Diuretics. Only initial supply upon first diagnose is covered (1 month only)							
		Amitriptyline (arr)	tab	25mg	\$	0.06	
		Amitriptyline (arr)	tab	10mg	\$	0.07	
		Chlorpromazine (largactil)	tab	25mg	\$	0.15	
		Diazepam (valium)	tab	5mg	\$	0.39	
		Fluoxetine HCl (arrow)	Tab/cap	20mg	\$	0.30	
		Alprazolam (kalma)	tab	0.5mg	\$	2.05	
		Bromazepam (lexotan)	tab	3mg	\$	1.40	
		Zolpidem (stilnox)	tab	10mg	\$	4.84	
32. Anti-emetics							
		Prochlorperazine (stemetil)	tab	5mg	\$	0.66	
		Maxolon	Tab	10mg	\$	0.27	
			Syrup	1mg/mL	\$	3.00	
33. Antiviral Agents							
		Acyclovir (virasorb)	oint cream	5% w/w	\$	25.17	Packet
	Only on	Acyclovir (lovir)	tab	200mg	\$	0.25	

BSP HEALTH APPROVED MEDICATION LIST

	application with	Acyclovir (lovir)	tab	400mg	\$	0.34	
	Dr's report	Acyclovir (lovir)	tab	800mg	\$	0.60	
34. Cough Mixture							
		APOHealth Pholcodine Forte	syrup	200ml	\$	21.67	
		Ammonia Senega (GC)	mixt	200ml	\$	14.16	
		APOHealth dry cough	elixir	1mg/ml	\$	20.09	per 200mL
		APOHealth chesty (APH Chesty Cough Relief)	elixir	200mL	\$	21.67	
		Gees Linctus	Elixir		\$	10.95	per 100mL
		Benadryl original	Elixir		\$	27.50	per 200mL
		Alernyl B Syrup	Elixir	100ml	\$	4.23	per 100mL
		Chesty cough + nasal congestion (Benadryl Chesty PE)	Elixir	200mL	\$	27.50	per 200mL
		Dry cough + nasal congestion (APH Congested cold and cough relief)	elixir	200mL	\$	20.43	
		Bromohexine (bisolvon)	tab		\$	0.78	
		Bromohexine (bisolvon)	mixt		\$	44.81	200mL

BSP HEALTH APPROVED MEDICATION LIST

35. Antihistamines						
		Loratadine (lora-tab)	Tab	10mg	\$	1.24
		Polaramine (piriton)	tab	2mg	\$	1.17
		Polaramine (piriton)	syrup	2mg/5ml	\$	37.56
36. Decongestants						
		Pseudoephedrine (pharmacy choice)	tab	60mg	\$	0.78
37. Others. Long term supply not covered						
		Thyroxine (eltroxin)	tab	50mcg	\$	0.21
		thyroxine (eltroxin)	Tab	100mcg	\$	0.22
		Carbimazole (neo-mercazole)	Tab	5mg	\$	0.35
Miscellaneous						
		B1 B6 B12 (Neurocare)	tab	100mg/200mg/200mcg	\$	0.34
		Vitamin B12 (blackmores)	tab	100mcg	\$	0.36
		Milk Thistle (red seal)	cap	50 000mg	\$	1.39
		Vitamin D3 1000IU (BM)	cap		\$	0.35

BSP HEALTH APPROVED MEDICATION LIST

	Calcium (caltrate)	tab	600mg	\$	0.28	
	Multivitamin (Bextram Gold)	tab		\$	0.23	
	Fish Oil (N/Way)	cap	1000mg	\$	0.14	
	Vitamin C (red seal)	tab	500mg	\$	0.22	
	Vitamin B Complex (BM)	tab		\$	0.84	

End of Document